

## Mental Health SON Limits

### ADHD age/dose limits:

<b>Drug</b>	<b>0-4 years of age</b>	<b>5-8 years of age</b>	<b>9-11 years of age</b>	<b>12-17 years of age</b>
Amphetamine	PA REQUIRED	35 mg	45 mg	60 mg
Atomoxetine	PA REQUIRED	120 mg	120 mg	120 mg
Dexmethylphenidate	PA REQUIRED	35 mg	45 mg	60 mg
Lisdexamfetamine	PA REQUIRED	60 mg	75 mg	100 mg
Methylphenidate	PA REQUIRED	70 mg	90 mg	120 mg
Methylphenidate patch	PA REQUIRED	35 mg	45 mg	60mg
Serdexmethylphenidate-dexmethylphenidate	PA REQUIRED	39.2 mg	52.3 mg	52.3 mg
<b>Drug</b>	<b>0-5 years of age</b>	<b>6-8 years of age</b>	<b>9-11 years of age</b>	<b>12-17 years of age</b>
Viloxazine	PA REQUIRED	400 mg	400 mg	400 mg

\* For clonidine and guanfacine see the [Alpha-agonist age/dose limits](#)